Environment Effects Act 1978

VICTORIAN DESALINATION PROJECT
ENVIRONMENT EFFECTS STATEMENT

REPORT OF THE INQUIRY
TO:
MINISTER FOR PLANNING

Inquiry:

Kathryn Mitchell — Chair
Nick Wimbush — Deputy Chair
Chris Harty - Member
Garth Lampe - Member
Greg Sharpley - Member

4 December 2008




Victorian Desalination Project
Environment Effects Statement
Report of the Inquiry: 4 December 2008

VICTORIAN DESALINATION PROJECT
ENVIRONMENT EFFECTS STATEMENT

REPORT OF THE INQUIRY

Greg Sharpley, Member

4 December 2008

Page 2



Victorian Desalination Project
Environment Effects Statement
Report of the Inquiry: 4 December 2008

TABLE OF CONTENTS PAGE NO.
EXECUTIVE SUMMARY oottt et ee ettt ettt e e e e e e e et et e e e aeee e e e e e eeeeeaeereeaeeeaeeeeeens 7
[...]
been adopted as Project mitigation strategies. The policy discourages large scale
earthworks to avoid significant disturbance to the landscape.

Within Cardinia Shire, the powerline traverses land subject to a Significant
Landscape Overlay — SLO3 Lang Lang/Heath Hill. This overlay extends over a wide
area recognized by the National Trust and contains indigenous stands of heath

Page 54



Victorian Desalination Project
Environment Effects Statement
Report of the Inquiry: 4 December 2008

amidst cleared farmland. The landscape character objectives include:

e To protect and enhance the environmental, scenic and visual values of the Lang
Lang/Heath Hill landscape;

e To protect and conserve habitat for flora and fauna which contributes to the
significance of the landscape;

o To ensure that any new development is located and designed to avoid detrimental
effects on the key characteristics of the landscape; and

o To maintain vegetation as an important element within the landscape.

The schedule to the overlay does not include any additional or specific decision
criteria and, apart from the first element of the landscape objective, the overlay
functions effectively as flora and fauna control. The powerline alignment complies
with these objectives in that it avoids flora and fauna hotspots and does not damage
any stand of indigenous heath. It was argued that it may be less invasive, in terms of
flora and fauna impacts, than any underground alternative.

As the Proponent said: “Where the Powerline traverses land within SUZ1 (Horticultural
Preservation) in Cardinia, there is some direct longer-term incompatibility with farming
activity in that the overhead powerlines may permanently constrain the way farming activity
is conducted on some properties and may cause the conversion of some portions of land from
horticultural to agricultural use. This impact must be balanced against the public benefit of
the infrastructure and ability of landowners and the Project Company, in consultation, to
mitigate these impacts”. With regard to the impact of the infrastructure on the
character and appearance of the area, the Proponent submitted that this is not of
major concern within the broad, flat vistas of this zone, where there is existing
precedent for the presence of overhead powerlines. The Inquiry agrees that purposes
of the SUZ are not concerned with landscape character, however they are concerned
with protection of viable agricultural land.

Further north, the powerline alignment within Cardinia is affected by an
Environmental Significance Overlay (ESO1 — Northern Hills) which protects the
environmental values of the hills north of the Princes Highway. The environmental
objective to be achieved is:

e To protect the significant environmental and landscape values in the northern hills
area;

o To ensure that the siting and design of buildings and works does not adversely impact
on environmental values including the diverse and interesting landscape, areas of
remnant vegetation, habitat of botanical and zoological significance and water quality;
and

Page 55



Victorian Desalination Project
Environment Effects Statement
Report of the Inquiry: 4 December 2008

o To ensure that the siting and design of buildings and works addresses environmental
hazards including slope, erosion and fire risk.

The powerline to the north of the Princes Highway is in an area already marked by
power transmission lines and is topographically generally flat.

Within Cardinia, the powerline alighment is affected by Environmental Significance
Overlay 3 (ESO3) - Other Significant Sites which protects sites containing rare,
endangered or uncommon species of plants and animals that are critical for the
protection of habitat for native plants and animals. The powerline in these locations
will not impact on areas of significant vegetation or habitat.

Page 56



Victorian Desalination Project
Environment Effects Statement
Report of the Inquiry: 4 December 2008

PART 2: ANALYSIS OF PROJECT

Page 57



Victorian Desalination Project
Environment Effects Statement
Report of the Inquiry: 4 December 2008

4. DESALINATION PLANT

The proposed Desalination Plant to be located approximately 90 kilometres south-
east of Melbourne in the South Gippsland region is the central element of the VDP.
The Plant, which is estimated to account for around 45 per cent of the capital cost of
the Project, will draw saline water from Bass Strait and produce fresh drinking water
by separating salts and other impurities from the seawater. The Plant will use the
Reverse Osmosis (RO) technology which involves pumping water through a
membrane under high pressure to produce desalinated water and a saline
concentrate.

The acquired Plant site covers 264 hectares and is approximately 5 kilometres from
the township of Wonthaggi, 3 to 4 kilometres from Kilcunda and adjacent to the
Powlett River. The River opens to Bass Strait one kilometre to the north-west of the
site. There are a number of different environments within or adjacent to the plant
site including agricultural land, the Powlett River and tributary, coastal dunes and
Williamsons Beach. Figure 2-1 from EES (Volume 3, Chapter 2), reproduced below,
provides an indication of the location of the site and its proximity to the coastline,
Powlett River, Kilcunda, Wonthaggi and Bass Highway.

Page 58



Victorian Desalination Project
Environment Effects Statement
Report of the Inquiry: 4 December 2008

Figure 3: Desalination Plant Site Location
w,
- .r.-"r"':‘ﬁv d ¥
e
\

41  Description and Key Issues

Issues relating to the Desalination Plant were addressed in EES Volume 1 — Summary
of Environmental Effects, Volume 3 — Environmental Effects of Desalination Plant and in
the EPA Works Approval Application. More detailed information and assessment of
the Desalination Plant and its environmental effects were outlined in a range of
Technical Appendix reports as summarised below:

e Landscape character and visual amenity (Technical Appendix 34);

¢ Geology, geomorphology and soils (Technical Appendices 36 and 37);
e Surface water and groundwater (Technical Appendices 40 and 43);

e Flora and fauna (Technical Appendices 13 and 14);

e Cultural Heritage (Technical Appendix 45);

e Air Quality (Technical Appendices 47 and 48);

¢ Noise and Vibration (Technical Appendix 50);

e Transport Infrastructure (Technical Appendices 51, 53 and 83); and

Page 59



Victorian Desalination Project
Environment Effects Statement
Report of the Inquiry: 4 December 2008

e Socio-economic (Technical Appendices 10, 11, 17, 54, 55 and 56).

The Proponent tabled an Addendum Report to the Flora and Fauna Technical
Appendices at the hearing on the results of the Spring 2008 flora and fauna survey
(Document No. 6). The Report of the Independent Expert Group was tabled as
Document 17, which included advice on the consistency of the Reference Project for
the Desalination Plant and associated marine structures with relevant industry best
practice. Additionally, there were a number of submissions about specific matters
relating to the Desalination Plant.

(1) The Reference Project

The VDP outlines a Reference Project design identified in the EES as satisfying the
project and environmental objectives and capable of meeting the Performance
Requirements. The Desalination Plant and associated facilities are major water
infrastructure. The infrastructure components outlined for the Reference Project
comprise:

e Tunnel shafts that connect the intake and outlet tunnels to the seawater pump
station;

e Below ground seawater pump stations and intake screens;

e Pre-treatment plant and associated buildings;

e Pre-treatment waste treatment;

e Reverse Osmosis plant and associated buildings;

e C(lear water storage for desalinated water;

e Transfer pump station for pumping desalinated water to Cardinia Reservoir;

e Storage and use of chemicals for pre-treatment, desalination and post
treatment (potabilisation);

e Electrical sub-station to distribute power around the site; and

e Offices, storage sheds, roads and stormwater management measures.

The Reference Project is three parallel modules with each module comprising a
seawater pump station, pre-treatment plant, Reverse Osmosis (RO) plant and clear
water storage producing a third of the proposed Plant capacity (50 GL per year).
Allowance has been made for a fourth module of 50 GL at a later stage.

The key elements in the desalination process for the Reference Project outlined in
EES Volume 3 are:

e On shore intake screening of sediment, debris and entrained marine biota
prior to pre-treatment (screening at the intake head is discussed at Chapter

Page 60



Victorian Desalination Project
Environment Effects Statement
Report of the Inquiry: 4 December 2008

5). These intake screening washings will be stored in skips with airtight
covers until land disposal and will amount to several tonnes per day.

e Pre-treatment filtration prior to the RO process to remove the finer particles,
dissolved organics and other substances that could foul the RO membranes.
The Reference Project is based on dual media filtration which involves
anthracite above sand. The process involves the seawater being chemically
conditioned to coagulate and flocculate the suspended matter for removal in
the pre-treatment filters. Then removal of coagulated and flocculated
material by the water passing through the media filtration. The Reference
Project involves periodic cleaning of the pre-treatment filters by
backwashing, then separating out the solids in the backwater by thickening
and dewatering. The clarified water from dewatering (supernatant) would
be recycled back to the head of the plant. The solid sludge waste will be salty
and contain iron from the ferric coagulant. It is estimated that 20 to 30 m? per
day of wet sludge will be generated. It is destined for landfill disposal.

e The pressure driven RO process involves a two pass process through spiral-
wound RO membranes. This will remove the dissolved minerals (i.e. salts)
from the filtered seawater to achieve the required final treated water quality.
To protect and maintain membrane performance, antiscalants will typically
be added to the seawater feed stream before RO processing to protect and
maintain membrane performance. The waste concentrate stream from the
first pass RO, which has total dissolved solids salinity twice that of seawater,
will be discharged into the ocean including residual contaminant traces from
the chemical dosing. The seawater concentrate is estimated to be 600 to 700
ML/d depending on plant recovery. To reduce fouling and scaling of the RO
membranes which impair performance, regular cleaning of the RO
membranes (from four times per year to every two years) will be required.
This cleaning will involve cleaning and preservation chemicals including
possibly caustic soda, sodium bisulphate, hydrochloric acid, detergents,
biocides, citric acid and ammonia. This wastewater is to be neutralised prior
to being pumped under controlled conditions for disposal via the saline
concentrate outfall.

e The potabilisation process for the water obtained from the RO process which
involves the addition of carbon dioxide and lime (calcium) to increase
alkalinity and prevent damage to the water distribution system arising from
the very low levels of dissolved ions in desalinated water. The water will
then be chlorinated for disinfection and fluoride added if required.

Supporting and complementing these processes in the Reference Project are:

e the seawater pump stations to lift the screened intake water from below sea

Page 61



Victorian Desalination Project
Environment Effects Statement
Report of the Inquiry: 4 December 2008

(ii)

level to above sea level for pre-treatment;

the use of energy recovery devices to recover some of the energy required for
the RO process;

a transfer pump station for pumping water from the Plant to Cardinia
Reservoir; and

a power terminal station to step-down the transmission voltage from the
incoming high voltage supply so power is suitable for distribution around
the plant.

Project Variations and Options

The EES identifies two Variations to the Reference Project, these are:

In the pre-treatment process, additional stages of clarification upstream of the
filtration process. This clarification could involve the use of a Dissolved Air
Flotation unit which removes the bulk of the suspended solids by using air to
float them from the surface of the backwash water.

The use of membrane filtration in place of conventional media filtration to
remove solid particles prior to the RO process. This involves forcing seawater
through a membrane with fine pores. Particles that are larger than the pores
are then filtered out. Membrane filtration is a recent technology which
potentially can reduce or eliminate the need for a primary coagulant, thereby
allowing the backwash water to be directly blended with the RO saline
concentrate and discharged to the sea with no deleterious effects. However,
to date, there has been limited application of this technology.

Further to the listing of membrane filtration as a project Variation, the EES identifies
ocean disposal as an Option in relation to pre-treatment waste management, which
is discussed in Chapter 5.

The Independent Expert Group (Document 107) assessed that the Reference Project
concept design for the Desalination Plant:

is consistent with best practice;

no significant or proven technology options overlooked; and

when properly applied, the proposed variations to the Reference Design are
equally acceptable from both a technical feasibility and environmental point
of view.

Page 62



Victorian Desalination Project
Environment Effects Statement
Report of the Inquiry: 4 December 2008

(iii)  Potential Environmental Impacts and Risks

The major environmental impacts identified and assessed in EES Volume 3 stem
from the size and location of the plant, the operating characteristics and features and
the construction activities.

Landscape Character and Visual Amenity

Significant issues of landscape character and visual amenity arise from the physical
dimensions and location of the Desalination Plant. As indicated, the Plant will be
located on a 264 hectare property and comprises a number of large and elevated
buildings. Figure 2-17 from the EES Volume 3 sets out an indicative landscape
concept of the Plant (reproduced below). This indicative concept includes provision
for the fourth module. The proposed layout is approximately 400m to 500m from
the beach and approximately 150 to 300m from the Northern Boundary. As outlined
in the EES, the procurement process adopted may result in an alternative location
and the building envelope set out in Technical Appendix 5 allows for significant
variation.

Figure 4: Indicative Landscape Concept

The major elevated buildings are the:

e pre-treatment buildings that are 70m x 131m x 13m high;
e Buildings that comprise the RO plant, approximately 70m x 180m x 16m high;
e (lear water tanks that are 70m diameter by 19m (at apex);

Page 63



Victorian Desalination Project
Environment Effects Statement
Report of the Inquiry: 4 December 2008

e Filtered seawater tanks, approximately 40m diameter by 9m (at apex); and
e On-site electrical switchyard, approximately 54m x 19m x 5m high.

The EES indicates the area required for the construction and operation of the site will
be between 60 to 100 hectares with construction activities requiring in excess of 40
hectares. The use of soil displaced during construction is to be used to construct an
earthen wall along the northern boundary of the plant to act as a visual screen and
noise barrier.

Both the construction and operation of the plant are expected to be on a 24 hour,
seven days per week basis with safety and task lighting provided. The Reference
Project proposes limited external lighting outside the site boundary. Lighting during
the construction period of two years is expected to have a greater impact than during